

燃烧性試験結果登録証明書  
Registration certificate of flammability Tests

201 TUNG HWA NORTH ROAD TAIPEI, TAIWAN  
NAN YA PLASTICS CORPORATION 殿  
NAN YA PLASTICS CORPORATION  
201, Tung Hwa North Road Taipei, TAIWAN

一般財団法人 電気安全環境研究所  
理事長 薦田 康久  
Yasuhisa Komoda  
President



Japan Electrical Safety & Environment Technology Laboratories

貴社より平成25年10月4日付け(受付番号 M13T0079号)をもって申し込みのあった材料は、JET認証材料登録要領に基づく審査の結果、下記のとおり登録したことを証明します。

The material applied on October 4, 2013 (application No. M13T0079) is hereby approved registration as below after the review based on JET's Guidelines on Registration of Certified Components.

記

- 登録番号 (Registration No.) V-0223
- 登録年月日 (Registration date) 平成25年10月24日 (October 24, 2013)
- 材料名 ガラス布・紙複合基材エポキシ樹脂積層板  
(Material) EP/glass cloth & paper laminate
- 登録の範囲 CEM1-97PM  
(商品名・  
銘柄及び記号)  
(Material  
designation)
- 色 (Color) 自然色 (NATURAL)
- 最小厚さ (Minimum thickness) 0.63 mm
- 燃烧試験の種類 (Kind of test) 垂直燃烧試験 (Vertical flammability)
- 燃烧性の区分 (Flammability class) V-0
- 試験基準 電気用品調査委員会の定めた「垂直燃烧試験法」  
Test standard "Vertical Burning Test Method" established by "Advisory Committee  
for Electrical Appliance and Materials"